

TEST REPORT

NUMBER: H-136813 S1
(HKGH00946693 S1)

APPLICANT: YOSHIRITSU CO LTD
1563 KOSHIBE
OYODO YOSHINO
NARA 638-0803
JAPAN

DATE: Mar 15, 2010
EC Notified Body 0362

THIS IS TO SUPERSEDE REPORT
NO. H-136813 (HKGH00946693)
DATED Mar 15, 2010

SAMPLE DESCRIPTION:

NINE (9) PIECES OF SUBMITTED SAMPLE SAID TO BE :
ITEM NAME : CONSTRUCTION TOY BLOCK LAQ WITH 3 ASSORTED STYLES:
- LaQ IMAGINAL HAMACRON.
- LaQ IMAGINAL GIRLS.
- LaQ IMAGINAL ZOO.

LABELLED AGE GROUP : AGES 5+.
PACKAGING PROVIDED BY : YES.
APPLICANT
BUYER : KUMOTEK LLC.
COUNTRY OF ORIGIN : JAPAN.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

TESTED SAMPLES	STANDARD	RESULT
SUBMITTED SAMPLES	EN71 PART 1 : 2005 AND A8 : 2009 FOR MECHANICAL AND PHYSICAL PROPERTIES EXCLUDING CLAUSE 7.1	PASS
	EN71 PART 6 : 1994	PASS
	EN71 PART 2 : 2006 + A1 : 2007 FLAMMABILITY TEST	PASS
TESTED COMPONENTS OF SUBMITTED SAMPLES	EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000 AND AC : 2002	PASS

Prepared and checked by:
For Intertek Testing Services

Ngan Tsz Ying



Approved for and on behalf of
Intertek Testing Services
(Leicester) Ltd

P.T. Bullock

Philip Bullock
Technical Manager



PAGE 1 OF 7



TEST REPORT

NUMBER: H-136813 S1
(HKGH00946693 S1)

TESTS CONDUCTED

1 MECHANICAL AND PHYSICAL TEST

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71-1 : 2005 + A8 : 2009.

APPLICANT'S SPECIFIED AGE GROUP FOR TESTING : AGES OVER 5 YEARS.

<u>CLAUSE</u>	<u>TESTING ITEMS</u>	<u>ASSESSMENT</u>
4*	GENERAL REQUIREMENTS	P
5	TOYS INTENDED FOR CHILDREN UNDER 36 MONTHS	NA
6	PACKAGING	NA
7	WARNINGS AND INSTRUCTIONS FOR USE	P#

REMARK : P = PASS NA = NOT APPLICABLE

* = THE FOLLOWING SUBCLAUSES OF CLAUSE 4 OF THE STANDARD WERE APPLICABLE :

-
- 1) 4.1 MATERIALS - CLEANLINESS VISUAL EXAMINATION.
- 2) 4.3 FLEXIBLE PLASTIC SHEETING.
- 3) 4.7 EDGES.
- 4) 4.8 POINTS AND METALLIC WIRES.

= THE ITEM SHALL BE LABELLED WITH THE NAME AND ADDRESS OF THE REPRESENTATIVE OR IMPORTER IN EEC TOGETHER WITH A CE-MARKING ON THE TOY OR ON ITS PACKAGING .IF THIS INFORMATION WAS NOT FIXED TO THE TOY ITSELF, IT SHOULD BE ACCOMPANIED BY A NOTICE IN ADVISING THE PURCHASER TO RETAIN IT.

HOWEVER, AFTER CHECKING OF THE TESTED SAMPLE, IT WAS FOUND THAT

- THE NAME AND ADDRESS OF THE IMPORTER IN EEC WAS MISSED
- THE CE MARKING WAS NOT IN A CORRECT FORMAT
- THE NOTICE ADVISING THE PURCHASERS TO RETAIN PACKAGING INFORMATION WAS MISSED.

DATE SAMPLE RECEIVED : DEC 08, 2009 & FEB 25, 2010

TESTING PERIOD : DEC 08, 2009 TO DEC 11, 2009 & FEB 25, 2010 TO MAR 01, 2010



PAGE 2 OF 7



TEST REPORT

NUMBER: H-136813 S1
(HKGH00946693 S1)

TESTS CONDUCTED

2 GRAPHICAL SYMBOL FOR AGE WARNING LABELLING

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 6 : 1994.

THE AGE WARNING APPEARS ON : PACKAGING

<u>CRITERIA</u>	<u>ASSESSMENT</u>
a) THE CIRCLE AND THE STROKE SHALL BE RED	COMPLIED
b) THE BACKGROUND SHALL BE WHITE	COMPLIED
c) THE AGE RANGE AND THE OUTLINE OF THE FACE SHALL BE BLACK	COMPLIED
d) THE SYMBOL SHALL HAVE A DIAMETER OF AT LEAST 10mm AND ALL ELEMENTS SHALL BE IN PROPORTION	COMPLIED
e) THE AGE RANGE FOR WHICH TOY IS NOT SUITABLE SHALL BE EXPRESSED IN YEARS i.e. 0-3	COMPLIED
f) INDICATION OF THE SPECIFIC HAZARD(S) SHALL APPEAR ON THE TOY, PACKAGING OR INSTRUCTIONS FOR USE	COMPLIED

DATE SAMPLE RECEIVED : DEC 08, 2009 & FEB 25, 2010

TESTING PERIOD : DEC 08, 2009 TO DEC 11, 2009 & FEB 23, 2010 TO MAR 01, 2010

3 FLAMMABILITY TEST

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2 : 2006 + A1 : 2007.

<u>CLAUSE</u>	<u>TESTING ITEMS</u>	<u>ASSESSMENT</u>
4.1	GENERAL	P
4.2	TOYS TO BE WORN ON THE HEAD	NA
4.3	TOY DISGUISE COSTUMES AND TOYS INTENDED TO BE WORN BY A CHILD IN PLAY	NA
4.4	TOYS INTENDED TO BE ENTERED BY A CHILD	NA
4.5	SOFT FILLED TOYS (ANIMAL AND DOLLS ETC.) WITH A PILED OR TEXTILE SURFACE	NA

REMARK : P = PASS NA = NOT APPLICABLE

DATE SAMPLE RECEIVED : DEC 08, 2009

TESTING PERIOD : DEC 08, 2009 TO DEC 11, 2009



PAGE 3 OF 7



TEST REPORTNUMBER: H-136813 S1
(HKGH00946693 S1)

TESTS CONDUCTED

4 TOXIC ELEMENTS ANALYSIS

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000 AND AC : 2002, ACID EXTRACTION METHOD WAS USED AND TOXIC ELEMENTS CONTENT WERE DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

	RESULT IN mg/kg						LIMIT mg/kg
	(1)	(2)	(3)	(4)	(5)	(6)	
SOL. BARIUM (Ba)	<5	<5	<5	<5	<5	<5	1000
SOL. LEAD (Pb)	<5	<5	<5	<5	<5	<5	90
SOL. CADMIUM (Cd)	<5	<5	<5	<5	<5	<5	75
SOL. ANTIMONY (Sb)	<5	<5	<5	<5	<5	<5	60
SOL. SELENIUM (Se)	<5	<5	<5	<5	<5	<5	500
SOL. CHROMIUM (Cr)	<5	<5	<5	<5	<5	<5	60
SOL. MERCURY (Hg)	<5	<5	<5	<5	<5	<5	60
SOL. ARSENIC (As)	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	25

	RESULT IN mg/kg						LIMIT mg/kg
	(7)	(8)	(9)	(10)	(11)	(12)	
SOL. BARIUM (Ba)	<5	<5	<5	<5	<5	<5	1000
SOL. LEAD (Pb)	<5	<5	<5	<5	<5	<5	90
SOL. CADMIUM (Cd)	<5	<5	<5	<5	<5	<5	75
SOL. ANTIMONY (Sb)	<5	<5	<5	<5	<5	<5	60
SOL. SELENIUM (Se)	<5	<5	<5	<5	<5	<5	500
SOL. CHROMIUM (Cr)	<5	<5	<5	<5	<5	<5	60
SOL. MERCURY (Hg)	<5	<5	<5	<5	<5	<5	60
SOL. ARSENIC (As)	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	25

	RESULT IN mg/kg						LIMIT mg/kg
	(13)	(14)	(15)	(16)	(17)	(18)	
SOL. BARIUM (Ba)	<5	<5	<5	<5	<5	<5	1000
SOL. LEAD (Pb)	<5	<5	<5	<5	<5	<5	90
SOL. CADMIUM (Cd)	<5	<5	<5	<5	<5	<5	75
SOL. ANTIMONY (Sb)	<5	<5	<5	<5	<5	<5	60
SOL. SELENIUM (Se)	<5	<5	<5	<5	<5	<5	500
SOL. CHROMIUM (Cr)	<5	<5	<5	<5	<5	<5	60
SOL. MERCURY (Hg)	<5	<5	<5	<5	<5	<5	60
SOL. ARSENIC (As)	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	25

	RESULT IN mg/kg						LIMIT mg/kg
	(19)	(20)	(21)	(22)	(23)	(24)	
SOL. BARIUM (Ba)	<5	<5	<5	<5	<5	<5	1000
SOL. LEAD (Pb)	<5	<5	<5	<5	<5	<5	90
SOL. CADMIUM (Cd)	<5	<5	<5	<5	<5	<5	75
SOL. ANTIMONY (Sb)	<5	<5	<5	<5	<5	<5	60
SOL. SELENIUM (Se)	<5	<5	<5	<5	<5	<5	500
SOL. CHROMIUM (Cr)	<5	<5	<5	<5	<5	<5	60
SOL. MERCURY (Hg)	<5	<5	<5	<5	<5	<5	60
SOL. ARSENIC (As)	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	25



PAGE 4 OF 7



TEST REPORT

NUMBER: H-136813 S1
(HKGH00946693 S1)

TESTS CONDUCTED

	(25)	(26)	RESULT IN mg/kg		(28)	(29)	LIMIT
			(27)				mg/kg
SOL. BARIUM (Ba)	<5	<5	<5	<5	<5	<5	1000
SOL. LEAD (Pb)	<5	<5	<5	<5	<5	<5	90
SOL. CADMIUM (Cd)	<5	<5	<5	<5	<5	<5	75
SOL. ANTIMONY (Sb)	<5	<5	<5	<5	<5	<5	60
SOL. SELENIUM (Se)	<5	<5	<5	<5	<5	<5	500
SOL. CHROMIUM (Cr)	<5	<5	<5	<5	<5	<5	60
SOL. MERCURY (Hg)	<5	<5	<5	<5	<5	<5	60
SOL. ARSENIC (As)	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	25

SOL. = SOLUBLE

< = LESS THAN

mg/kg = MILLIGRAM PER KILOGRAM

TESTED COMPONENTS :

- (1) WHITE COATING ON PLASTIC.
- (2) COATINGS ON PAPER SHEET (PLAYMAT OF GREEN SET).
- (3) DARK PINK PLASTIC (LOCKS, HANDLE, CASE OF PINK BOX).
- (4) OFF-WHITE PLASTIC (TIARA OF PINK SET/BASE PARTS OF ALL SETS/WHEEL CAPS).
- (5) WHITE PLASTIC (JOINTS PARTS OF ALL SETS).
- (6) GREEN PLASTIC (JOINTS PARTS OF PINK, GREEN SETS).
- (7) DULL GREEN PLASTIC (BASE PARTS OF PINK, GREEN SETS).
- (8) RED PLASTIC (JOINTS PARTS OF ALL SETS).
- (9) DULL RED PLASTIC (BASE PARTS OF ALL SETS).
- (10) ORANGE PLASTIC (JOINTS PARTS OF ALL SETS).
- (11) DULL ORANGE PLASTIC (BASE PARTS OF ALL SETS).
- (12) YELLOW PLASTIC (JOINTS PARTS OF ALL SETS).
- (13) DULL YELLOW PLASTIC (BASE PARTS OF ALL SETS).
- (14) DARK GREEN PLASTIC (BASE PARTS OF GREEN, ORANGE SETS).
- (15) DEEP BROWN PLASTIC (JOINTS PARTS OF ALL SETS).
- (16) BLUE PLASTIC (JOINTS PARTS OF ALL SETS).
- (17) DULL BLUE PLASTIC (BASE PARTS OF ALL SETS).
- (18) LIGHT BLUE PLASTIC (JOINTS PARTS OF ALL SETS).
- (19) PALE BLUE PLASTIC (BASE PARTS OF ALL SETS).
- (20) PINK PLASTIC (JOINTS PARTS OF ALL SETS).
- (21) DULL PINK PLASTIC (BASE PARTS OF ALL SETS).
- (22) SHINY BLACK PLASTIC (AXLES OF WHEELS/JOINTS PARTS OF ALL SETS).
- (23) DULL BLACK PLASTIC (BASE PARTS OF ALL SETS).
- (24) LIGHT GREEN PLASTIC (LOCKS, HANDLE CASE OF GREEN BOX).
- (25) BLACK PLASTIC (WHEELS).
- (26) DARK ORANGE PLASTIC (LOCKS, HANDLES CASE OF ORANGE BOX).
- (27) GREY PLASTIC (LARGE WHEELS OF ORANGE SET).
- (28) PLASTIC SHEET EXCLUDING COATINGS (PLAYING MAT OF GREEN SET).
- (29) PAPER SHEET WITH COATINGS (INSTRUCTION MANUAL OF ALL SETS).

DATE SAMPLE RECEIVED : DEC 08, 2009 & MAR 05, 2010

TESTING PERIOD : DEC 08, 2009 TO DEC 15, 2009 & MAR 05, 2010 TO MAR 10, 2010



PAGE 5 OF 7



TEST REPORT

NUMBER: H-136813 S1
(HKGH00946693 S1)

TESTS CONDUCTED

APPLICANT'S REF. :

ITEM DESCRIPTION	JAN CODE	JPY
LAQ TRY60 PLAIN (60PCS)	49 52907 50201 8	
LAQ TRY85 CUBIC (85PCS)	49 52907 50301 5	
LAQ PETITE COLLECTION PANDA (28PCS)	49 52907 15010 3	
LAQ PETITE COLLECTION OWL (27PCS)	49 52907 15020 2	
LAQ PETITE COLLECTION KAPPA (28PCS)	49 52907 15030 1	
LAQ PETITE COLLECTION ELEPHANT (27PCS)	49 52907 15040 0	
LAQ PETITE COLLECTION PENGUIN (27PCS)	49 52907 15050 9	
LAQ PETITE COLLECTION CHIMPANZEE (28PCS)	49 52907 15011 0	
LAQ PETITE COLLECTION KOALA (28PCS)	49 52907 15021 9	
LAQ PETITE COLLECTION LION (28PCS)	49 52907 15031 8	
LAQ PETITE COLLECTION BUNNY (28PCS)	49 52907 15041 7	
LAQ PETITE COLLECTION DUCK (27PCS)	49 52907 15051 6	
LAQ MINI KIT PLANE (185PCS)	49 52907 70360 6	
LAQ MINI KIT AIRPLANE (175PCS)	49 52907 70370 5	
LAQ MINI KIT LION (175PCS)	49 52907 70310 1	
LAQ MINI KIT SHARK (175PCS)	49 52907 70320 0	
LAQ MINI KIT EAGLE (175PCS)	49 52907 70330 9	
LAQ MINI KIT CHAMELEON (175PCS)	49 52907 70340 8	
LAQ MINI KIT TRAIN (175PCS)	49 52907 70201 2	
LAQ MINI KIT BUNNY (175PCS)	49 52907 70350 7	
LAQ HOBBY KIT FLOWER (260PCS)	49 52907 00000 0	
LAQ HOBBY KIT TYRANNOSAURUS (260PCS)	49 52907 01500 6	
LAQ HOBBY KIT TRICERATOPS (260PCS)	49 52907 01600 3	
LAQ HOBBY KIT POWERFUL CAR (194PCS)	49 52907 01800 7	
LAQ HOBBY KIT SIREN CAR (194PCS)	49 52907 01700 0	
LAQ HOBBY KIT BEETLE (260PCS)	49 52907 01900 4	
LAQ HOBBY KIT STAG BEETLE (260PCS)	49 52907 02000 0	
LAQ SKELETON OF DINOSAUR TYRANNOSAURUS (320PCS)	49 52907 99020 4	
LAQ SKELETON OF DINOSAUR TRICERATOPS (320PCS)	49 52907 99030 3	
LAQ FREE STYLE COLORS (400PCS)	49 52907 00002 6	
LAQ FREE STYLE PASTEL (400PCS)	49 52907 00020 0	



PAGE 6 OF 7

TEST REPORT

NUMBER: H-136813 S1
(HKGH00946693 S1)

TESTS CONDUCTED

ITEM DESCRIPTION	JAN CODE	JPY
LAQ FREE STYLE MONO (200PCS)	49 52907 00010 1	
LAQ FREE STYLE PALLET (1,000PCS)	49 52907 00030 9	
LAQ FREE STYLE 100 (10 PACK ASSORTMENT BOX)		
LAQ BASIC3 (650PCS)	49 52907 03001 6	
LAQ BASIC5 (960PCS)	49 52907 05001 4	
LAQ BASIC7 (1,400PCS)	49 52907 07001 2	
LAQ BASIC HAMACRON (650PCS+10PCS)	49 52907 08001 1	
LAQ IMAGINAL GIRL'S (750PCS+1PC)	49 52907 01220 3	TEST SAMPLE
LAQ IMAGINAL HAMACRON (700PCS+36PCS)	49 52907 01230 2	TEST SAMPLE
LAQ IMAGINAL ZOO (1,320PCS+10PCS)	49 52907 01240 1	TEST SAMPLE
LAQ EXPERT S COLORS (2,400PCS+24PCS)	49 52907 10101 3	
LAQ EXPERT S PASTEL (2,400PCS+24PCS)	49 52907 10103 7	
LAQ EXPERT L (5,000PCS+48PCS)	49 52907 10001 6	
LAQ GIFT SET L (1,800PCS+25PCS)	49 52907 12024 3	

LAQ FREE STYLE 100 (RED)	49 52907 00040 8	
LAQ FREE STYLE 100 (BLUE)	49 52907 00041 5	
LAQ FREE STYLE 100 (YELLOW)	49 52907 00042 2	
LAQ FREE STYLE 100 (GREEN)	49 52907 00043 9	
LAQ FREE STYLE 100 (WHITE)	49 52907 00044 6	
LAQ FREE STYLE 100 (BLACK)	49 52907 00045 3	
LAQ FREE STYLE 100 (PINK)	49 52907 00046 0	
LAQ FREE STYLE 100 (SKY BLUE)	49 52907 00047 7	
LAQ FREE STYLE 100 (LIME)	49 52907 00048 4	
LAQ FREE STYLE 100 (ORANGE)	49 52907 00049 1	

END OF REPORT

"THE ITEMS WERE TESTED BY INTERTEK TESTING SERVICES HONG KONG LTD., FOR AND ON BEHALF OF INTERTEK TESTING SERVICES (LEICESTER) LTD."



PAGE 7 OF 7

